



MILL CERTIFICATE

Material Aluminium Extrusions Sections Of Alloy:6082-T6						
Section NO: TY4841-A (778475、778477、778473、778551、778553、778555)						
Alloy: 6082-T6	OB No:	PMUK53303	Qty:	318pcs	weight	2915.424kg
Lot No: 151022A2	DO No:	PMI-UK007857/15	Length:	6000mm		

The material delivered comply with the following specifications.

Chemical Composition (wt%)

Lot No	Cu	Fe	Mg	Mn	Si	Ti	Zn	Cr	Others
Min			0.60	0.40	0.70				
Max	0.10	0.50	1.20	1.00	1.30	0.10	0.20	0.25	
151022A2	0.01	0.10	0.72	0.53	1.01	0.02	0.01	0.01	

Mechanical Test

Lot No	Tensile Strength(N/mm2)	0.2%Proof Stress (N/mm2)	Elongation %
151022A2	310	291	11

Certification Statement

This is to certify that the whole of the supplies detailed hereon have been inspected and tested in accordance with EN755-1, material composition as being supplied in accordance with EN573-3, tested of 50mm gauge length and the tensile test completed in accordance with EN ISO6892-1, and unless otherwise stated, the tensile test result is conformed in all respects to the requirements of

EN755-2.

Drift test

Test Resulted:passed

The above tests has been certified to BS1139.

This document is generated by computer and supplied as EN10204:2004 3.1
type document.

Certificate No:151207-002 7857A118 (3)

Delivery date:08-December-15